

TEST REPORT

Date: 04 November 08
TN 391407

REPORT ON

ORDER NUMBER Not Stated

One sample of woven fabric, submitted by Tineke Verbruggen, on behalf of Bru Textiles NV,
Satenrozen 2a B - 2550 Kontich Belgium

IDENTIFICATION AND INFORMATION RECEIVED

Design: Batiste FR Col: 01 Snow
Quality: Not Stated
End Use: Not Stated
Stated Composition: Not Stated

Work received 29/10/2008
Work completed 04/11/2008

TESTS REQUESTED

British Standard: Methods of Test

Flammability of Fabrics for Curtains and Drapes: Type B

L m Sheldon

Linda Sheldon
Senior Technician

This certificate comprises 2 pages and is subject to the STR conditions of business
* denotes this test is not on our UKAS schedule

Flammability of Fabrics for Curtains and Drapes: BS 5867: Part 2: Type B: 2008

“The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.”

Tested to BS EN ISO 15025: 2002 – Procedure A: Surface Ignition

15 Second Flame Application Time

Gas Used: Propane

Testing Temperature: 22 °C R.H.: 39 %

after Washing - 12 Cycles BS EN ISO 10528 @ 40° C

As Received	Length of Fabric			Width of Fabric		
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	<u>5</u>	<u>6</u>
Flame Reached on Edge	No	No	No	No	No	No
Flaming Debris	No	No	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0	0.0	0.0

Assessment – As Received

The fabric **COMPLIES** with the requirements of BS 5867: Part 2 Type B

After Launder	Length of Fabric			Width of Fabric		
	<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	<u>5</u>	<u>6</u>
Flame Reached on Edge	No	No	No	No	No	No
Flaming Debris	No	No	No	No	No	No
Afterflame Time (Secs)	0.0	0.0	0.0	0.0	0.0	0.0
Afterglow Time (Secs)	0.0	0.0	0.0	0.0	0.0	0.0

Assessment – After Launder

The fabric **COMPLIES** with the requirements of BS 5867: Part 2 Type B

Linda Sheldon

Linda Sheldon
 Senior Technician